

Subsidized Prescription Plan Formulary - SJH Retail Pharmacy (Paterson)

Criteria: - Discounted pricing for the following products only available at SJH Paterson Retail Pharmacy location, not Wayne and Totowa

- Patient must be without coverage through any other insurance provider, otherwise insurance will be billed instead
- Prescriber must be on 340b Charity Care program
- Patient must be seen at a 340b-eligible site within SJH
- Program provides medication at a significant discount compared to other retail pharmacies; if patient is unable to afford the discounted price, a 340b Indigent Medication request form must be filled out by the provider and must list all medications being requested with every order
- Medication will be filled for a maximum of 90 day supply, refills will be available as ordered and/or as allowed by law
- Controlled substance medications are not covered under program
- Brand name medications and Insulins will be restricted to a 30 day supply due to manufacturer restrictions and lack of accumulation
- All items on formulary are subject to change based on manufacturer participation and product availability

Antibiotics/Anti-infectives

Amox-clav 500mg, 875mg, oral suspensions
Amoxicillin 500mg, 875mg, oral suspensions
Ampicillin 500mg
Atovaquone-Proguanil 250mg/100mg, 750mg/ml oral suspension
Azithromycin 250mg, 500mg, 600mg
Cefadroxil 500mg
Cefdinir 300mg
Cefpodoxime 100mg, 200mg
Cefprozil 500mg
Cefuroxime 250mg, 500mg
Cephalexin 250mg, 500mg, oral suspension
Ciprofloxacin 250mg, 500mg, 750mg
Clarithromycin 500mg
Clindamycin 150mg, 300mg
Dicloxacillin 500mg
Doxycycline Hyclate/Monohydrate 50mg, 100mg
Isoniazid 300mg
Levofloxacin 250mg, 500mg, 750mg
Linezolid 600mg
Metronidazole 500mg, 0.75% vaginal gel
Minocycline 100mg
Moxifloxacin 400mg
Nitrofurantoin 100mg
Penicillin VK 500mg, oral suspension
Rifampin 300mg
Sulfamethoxazole-trimethoprim 400/80, DS 800/160, oral suspension
Tetracycline 500mg
Vancomycin 125mg capsule
Antifungals
Clotrimazole 10mg troches, cream

Fluconazole 100mg, 150mg, 200mg
Itraconazole 100mg
Ketoconazole 200mg, cream
Nystatin Oral suspension
Terbinafine 250mg
Terconazole 0.4%, 0.8% vaginal cream, 80mg
suppository

Antivirals

Acyclovir 400mg, 800mg, oral suspension
Oseltamivir 75mg, oral suspension
Valacyclovir 500mg, 1000mg

Arthritis/Pain/Migraine

Acetaminophen 325mg, 500mg
Baclofen 5mg, 10mg, 20mg
Celecoxib 100mg, 200mg
Cyclobenzaprine 5mg, 10mg
Diclofenac 1% gel
Gabapentin 100mg, 300mg, 400mg, 600mg, 800mg
Ibuprofen 400mg, 600mg, 800mg
Indomethacin 25mg, 50mg
Meloxicam 7.5mg, 15mg
Naproxen 500mg
Rizatriptan 5mg, 10mg
Sumatriptan 25mg, 50mg, 100mg
Tizanidine 2mg, 4mg

Asthma/COPD

Advair 100-50mcg, 250-50mcg, 500-50mcg
Albuterol HFA and nebulizer solution
Atrovent HFA
Dulera 100mcg
Flovent HFA 44mcg, 110mcg, 220mcg
Ipratropium-Alb Nebulizer solution
Spiriva Handihaler
Spiriva Respimat 1.25mcg, 2.5mcg

Blood Pressure

Amlodipine 2.5mg, 5mg, 10mg
Atenolol 25mg, 50mg, 100mg
Benazepril 5mg, 10mg, 20mg, 40mg
Bisoprolol 5mg, 10mg
Carvedilol 3.125mg, 6.25mg, 12.5mg, 25mg
Chlorthalidone 25mg, 50mg
Clonidine 0.1mg, 0.2mg, 0.3mg
Diltiazem 60-300mg ER/CD
Doxazosin 1mg, 2mg, 4mg, 8mg
Enalapril 2.5mg, 5mg, 10mg, 20mg
Furosemide 20mg, 40mg, 80mg
Hydralazine 25mg, 50mg, 100mg

Hydrochlorothiazide 12.5mg, 25mg, 50mg
Irbesartan 75mg, 150mg, 300mg
Isosorbide Mono/Di 20mg, 30mg, 60mg
Labetalol 100mg, 200mg, 300mg
Lisinopril 2.5mg, 5mg, 10mg, 20mg, 40mg
Lisinopril-HCTZ 10-12.5mg, 20-12.5mg, 20-25mg
Losartan 25mg, 50mg, 100mg
Losartan-HCTZ 50-12.5mg, 100-12.5mg, 100-25mg
Metoprolol Tart/Succ 25mg, 50mg, 100mg, 200mg
Midodrine 2.5mg, 5mg, 10mg
Nebivolol 2.5mg, 5mg, 10mg, 20mg
Nifedipine 30mg ER, 60mg ER, 90mg ER
Olmesartan 5mg, 20mg, 40mg
Prazosin 1mg, 2mg
Propranolol 10mg, 20mg, ER 60mg, 80mg, 120mg
Ramipril 1.25mg, 2.5mg, 5mg, 10mg
Sotalol 80mg, 120mg, 160mg, 240mg
Spironolactone 25mg, 50mg, 100mg
Telmisartan 20mg, 40mg, 80mg
Terazosin 1mg, 2mg, 5mg, 10mg
Torsemide 5mg, 10mg, 20mg
Triamterene-HCTZ 37.5-25mg
Valsartan 40mg, 80mg, 160mg, 320mg
Verapamil ER 120mg, 240mg, 360mg
Cardiovascular
Amiodarone 200mg
Aspirin 81mg, 325mg
Cilostazol 100mg
Clopidogrel 75mg
Digoxin 0.125mg, 0.25mg
Eliquis 2.5mg, 5mg
Enoxaparin 30mg, 40mg, 60mg, 80mg, 100mg, 120mg, 300mg
Heparin 5000u/ml
Nitroglycerin 0.4mg
Ranolazine 500mg ER, 1000mg ER
Warfarin 1mg-10mg
Diabetes
Admelog pens/vials 100u/ml
Glimeperide 1mg, 2mg, 4mg
Glipizide IR 5mg, 10mg ER 2.5mg, 5mg, 10mg
Humalog pens 100u/ml
Insulin Aspart Mix 70/30 pen 100u/ml
Insulin Aspart Pens/vials 100u/ml
Insulin Lispro pens/vials 100u/ml

Insulin Syringes
Janumet IR/XR 50-500, IR/XR 50-1000
Januvia 50mg, 100mg
Jardiance 10mg, 25mg
Jentadueto IR/XR 2.5-1000, XR 5-1000, IR 2.5-500
Lantus Pens/Vials 100u/ml
Levemir Vials only 100u/ml
Metformin IR/ER 500mg, IR 1000mg, 850mg
Pen Needles
Pioglitazone 15mg, 30mg, 45mg
Synjardy IR/XR 5mg-1000mg, 12.5mg-1000mg
Tadjenta 5mg
True Metrix Test strips, Lancets, Glucometers
Victoza 18mg/3ml

Ear/Eye Care

Ciprofloxacin 0.3% oph
Dorzolamide oph
Dorzolamide-Timolol oph
Erythromycin oph oint
Ketorolac 0.4%, 0.5% oph
Latanoprost 0.005% oph
Moxifloxacin oph
Neo/poly/dex oph solution and ointment
Olopatadine 0.1% oph solution
Ofloxacin oph/otic
Prednisolone 1% oph
Timolol Maleate 0.25%, 0.5% oph

Endocrine

Levothyroxine 25mcg-200mcg
Liothyronine 5mcg, 25mcg, 50mcg
Propylthiouracil 50mg
Methimazole 5mg, 10mg
Hydrocortisone 5mg tablets
Dexamethasone 1mg, 2mg, 4mg, 6mg
Prednisone 1mg, 2.5mg, 5mg, 10mg, 20mg, 50mg
Methylprednisolone 4mg dosepack
Fludricortisone 0.1mg
Cabergoline 0.5mg
Calcitriol 0.25mcg, 0.5mcg
Calcium acetate 667mg capsules
Sevelamer 800mg

GI

Dicyclomine 10mg, 20mg
Famotidine 20mg, 40mg
Golytely
Lactulose 10g/15ml solution

Topicals

Lansoprazole 30mg
Meclizine 12.5mg, 25mg
Mesalamine 1.2gram
Metoclopramide 5mg
Miralax/Gavilax/PEG3350
Omeprazole 20mg, 40mg
Ondansetron 4mg, 8mg, 4mg ODT, 8mg ODT
Pantoprazole 40mg
Prochlorperazine 5mg
Sucralfate 1 gram tablets
Acyclovir 5% ointment (15g)
Ammonium lactate 12% cream/lotion (225g-400g)
Betamethasone cream/oint (15g)
Ciclopirox 0.77% cream (30g)
Ciclopirox 8% nail laquer (6.6ml)
Clindamycin 1% solution (30ml)
Clobetasol cream/oint/sol'n (15g/15g/25ml)
Clotrimazole 1% cream (15-30g)
Clotrimazole-Betamethasone (15g)
Desonide 0.05% cream/oint (15g-30g)
Halobetasol 0.05% ointment (50g)
Hydrocortisone 2.5% cream (30g)
Ketoconazole 2% cream (15g-30g)
Ketoconazole 2% shampoo (120ml)
Metronidazole 0.75% cream (45g)
Mupirocin 2% ointment (22g)
Nystatin cream/oint (15g-30g)
Permethrin 5% cream (60g)
Silver Sulfadiazine cream (25g)
Triamcinolone 0.025%-0.5% cream/oint (15g-30g)

Neuro/Psychotherapeutics

Amitriptyline 10mg, 25mg, 50mg, 75mg, 100mg
Aripiprazole 2mg, 5mg, 10mg, 15mg, 20mg, 30mg
Benztropine 1mg, 2mg
Bupropion IR 75mg, 100mg SR 100mg, 150mg, 200mg
XL 150mg, 300mg
Buspirone 5mg, 7.5mg, 10mg, 15mg
Carbamazepine IR 100mg, 200mg ER 200mg, 400mg
Carbidopa-levodopa 10/100mg, 25/100mg
Citalopram 10mg, 20mg, 40mg
Desvenlafaxine ER 25mg, 50mg, 100mg
Divalproex DR/ER 250mg, 500mg
Donepezil 5mg, 10mg

Duloxetine 20mg, 30mg, 60mg
Escitalopram 5mg, 10mg, 20mg
Fluoxetine 10mg, 20mg, 40mg
Fluvoxamine 25mg, 50mg, 100mg
Gabapentin 100mg, 300mg, 400mg, 600mg, 800mg
Lamotrigine 25mg, 100mg, 150mg, 200mg
Levetiracetam 250mg, 500mg, 750mg, 1000mg
Lithium 150mg, 300mg, ER 300mg, 450mg
Mirtazapine 15mg, 30mg, 45mg
Nortriptyline 10mg, 25, 50mg, 75mg
Olanzapine 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg
Paroxetine 10mg, 20mg, 30mg, 40mg
Phenytoin 100mg
Quetiapine IR 25mg, 50mg, 100mg, 200mg, 300mg,
400mg ER 50mg, 200mg, 400mg
Risperidone 0.25, 0.5mg, 1mg, 2mg, 3mg, 4mg
Ropinirole 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg, 5mg
Sertraline 25mg, 50mg, 100mg
Topiramate 25mg, 50mg, 100mg, 200mg
Trazadone 50mg, 100mg, 150mg
Valproic acid 250mg capsule, 250mg/5ml syrup
Venlafaxine ER 37.5mg, 75mg, 150mg
Zonisamide 50mg, 100mg
Alendronate 35mg, 70mg
Alfuzosin 10mg ER
Allopurinol 100mg, 300mg
Anastrozole 1mg
Azathioprine 50mg
Azelastine 137mcg nasal spray
Benzonatate 100mg, 200mg
Capecitabine 500mg
Chlorhexidine mouth rinse
Colchicine 0.6mg
Cyclosporine 25mg, 50mg, 100mg
Finasteride 5mg
Fluticisone 50mcg nasal spray
Folic acid 1mg
Hydroxychloroquine 200mg
Ibandronate 150mg
Ipratropium 0.03%, 0.06% nasal spray
Methotrexate 2.5mg
Montelukast 5mg, 10mg
Multivitamin (Adult)

Other

Mycophenolate 500mg
Norethindrone 5mg
Oxybutynin IR 5mg, ER 5mg, 10mg
Potassium 10meq, 15meq, 20meq
Rena-vite
Sildenafil 20mg, 25mg, 50mg, 100mg
Tamoxifen 20mg
Tamsulosin 0.4mg
Tolterodine 2mg, 4mg
Tranexamic acid 650mg
Vitamin D2 50000IU, D3 50000IU